¢/ -0 VIW | | EpEUED
N A . gT0z tdT3GOW Ss371IND $30 ¥N3LDILIC INBWILSACY| 2898nD

| 1 NOTL4I¥IS3]

t I1IBHII tHYd SHOILVII4103dS

SV
' ~
/ ——

*39N415q0
153 8J4313us} B puenb Jupely 3Isd |I #mankx
+3nb1u0d93 |3 3[043U0D I| JUNS QT3 8L —T
_AB}4LAPA 'B54N0D B| 9P WP BL ¥ 3PNIISQO =
) 9433 110D ,Y, 9NbLUOAIDIT|P J4OSUDS “
np a3guas ®7 ', 0, 33dde,p 3613 Bl 3 sl
UoL3d34Lp us @de|dep 83 ,8, gbeuiad} ap
sedq 8| aqwol allinb aun puend vy anb
-1UcJ393 | Josuas np 3u3guss el 2bebap
.8, 9beuiady sp seuaq np 3333nbue| ey
14 uoy3isod us 3s3 Jnsjueld 3| puenh |

| r/

- 672 -







!
:
2
4
]
1
4

Elévateur de boules (ball 1ift)

Le monte-boules est un systaéme simple basé sur le
principe d'un convoyeur. Il est entrainé par un moteur
réducteur 1/20 opérant sur 115 volts. Les chaines sont
guidées par des glissiéres en plastique de grande
résistance 3 l'usurs.

Elévateur & boules et EZ Lustre intégré

Le monte-boules est identique a 1'exception que le moteur
entraine également le polisseur de boules. De plus, un
mécanisme permet A chague boule de demeurer plus
longtemps que 6 secondes dans le polisseur.




-.....HMWN;. .31 D_ ...................... m&i ................... H3A
Jo-/8 -¥IN EpeUE]
"ON 3iLYvd 13134
3107 131300H 39008 3LNOW na IN3kaLsney| 999270
ERNELME yvd SNOILYDI41234dS : NOILJI¥OS3d

*,8. UOLNOG NP 3pie, | B UOLSUBY Bl L
da(bad4 *juswaysnfe, | 3J4yed 4n0d (6% 9°9)
5q| 0L 9P 8413 9p 39404 BuUn Ju3ye SILNOY $3|
husjuow tnb .y, ssJdeq sap 3nb 33 ¢ uodey 3p
993sN[e 8433 3}OPp 3}04UN0D B[ 3p uoLsusy e °|

*5ayd3 4 SIp SUIS | SUEP
W0, 3beusdbus, | juede|dgp ud
aysnfe,s sauLeyd sap UOLSUSY B

"¢

:
-

- 64



3 ~ )
- Tl lg =
. : L .. uf o
ol o 2§ |3 T
- 7 = . ; 9% (v e ST :
3 = owl |% . .. R P a - F N NG N =&
] T < s oz ay X -
: ERIRE 2 & T YNt o
= > E . d n a > o pot -
- - - - > = = 3
= = S - = H §‘ 3 x Lo N
H wITH el H 13 & & Gl
-t E) o - - - D a -~
- HEE 3 4 a - TRl 9 =9 haal
F ali]? - H a o -0 13 a
< IR 3 = H a @ z x

- 65 -



INDEX

W ~19h Wk b

LISTE DE MATERIEL

ELEVATEUR DE BOULES CONVENTICONNEL DUCK/FIVEPIN

NO DE CODE

M-0700-11
M-07900~G2-04
M-0700-02-07
M-¢700-05
50W-9700-10
P-700-13
M-0700-68
M-0760~-09
M-07C0-67
M-0700-07
M-0700-04-04
M-0700-084-07
E-0670-02
E-550
P-700-14
M-0680-24
M-3700-21
R-0700-01
M-¢700-22
50W-¢700-07
50W-270¢-04
M-0700-06
M-0700-10
M-0700-10-01
M-0700-10-02
M~-2700-13
M-0700-14
M=-0T700-15
M-0700-27
M-970@8-12
P-700-15
P-786-11-907
P-700-11-04
P-700-12
P=-700-10
M-0700-18
M-0700-16
M-3700-17
H-333B

H-9239

31-8564604-20

DESCRIPTICON DE LA PIECE

BALL LIFT BASE

MAIN SIDE PLATE RIGHT
MAIN SIDE PLATE LEFT
BALL LIFT BRIDGE

BRIDGE SPACER

OUTSIDE BALL GUARD

TOP HEAD PLATE

MOTOR DRIVE PLATE

STEEL BEARING BLOCK
DRIVE SHAFT ASSEMBLY
HEAD SIDE PLATE RIGHT
HEAD SIDE PLATE LEFT
REDUCER LEROY SOMMER
JONCTION BOX

PULLEY GUARD

IDLER TENSIONER

50X1/2" M.A. PULLEY

280 V 4 L BELT

2 3/4X1/2" M.A. PULLEY
TOP SPROCKET GUARD LEFT
TOP SPROCKET GUARD RIGHT
HAND GUARD

40B1@® IDLER SPROCKET
1/2X.753X3/4" OILITE
STEEL BEARING

#40X30 1/2" MAIN CHAIN
#40 LINK EXTENDED PIN
#4909 HALF LINK

CRCSS CHAIN TRAVEL SHAFT
MOUNT PLATE HEAD & BASE
CHAIN GUIDE

LEFT SIDE PROTECTOR
RIGHT SIDE PROTECTOR
INSIDE REAR PROTECTOR
TOP REAR GUIDE

INSIDE RATILING

PIVOT PIN

SPROCKET GUARD

1/8"X1/2 POP RIVET
5/16"18X1 3/4" H.H. BOLT




LISTE DE MATERIEL (SUITE)

ELEVATEUR DE BOULES CONVENTIONNEL DUCK/FIVEPIN

31-8590404-29

INDEX NO DE CODE DESCRIPTION DE LA PIECE

42 H-922 5/16" I.D. FLAT WASHER

41 H-08¢C 5/16-18 HEX NYLOCEK NUT

42 H-042B 5/16"-18X1 H.H. BOLT

43 H-896 5/16" LOCK WASH

44 M~-0166 5/16" SPEC. FLAT WASHER

45 H-072-16 3/8" #6 R.H. WOOD SCW

48 HE-852R 19-32X3/4 R.H. SOCK SCW

47 H-024B 3/4" 0.D.X3/16" I.D. WASH
48 H-072-19 #8¥1/2 R.H. SOCK. TRUSS SCW
49 H-040 5/1i6" - 18 X 1/2" H.H. BOLT
50 H-024 3/16" I.D. FLAT WASH.

52 H-085 18¢/32" HEX NUT

54 H-B26 1/2" I.D. FLAT WASH.

55 H-042 5/16™ - 18X3/4" H.H. BOLT
56 H-052-36 5/16"-18X2" R.H. MACH. SCW
57 H-085-5 5/16" - 18 HEX KEP NUT

58 H-046 1/4" - 20X1" H.H. BOLT

59 H-023 1/4" T.D. FLAT WASH.

60 H~044 1/4" - 20 HEX NYLOCK NUT
61 H-935F 3/32" CUTTER PIN

62 P-700-16 PLASTIC GUIDE

- K7 -







S Entretien préventif

L'entretien des plantsurs de quilles est regroupé en
trois parties:

a) entretisn mécanique
B) lubrificaticn appropriése
c) propreté st entretien ménager

Entretien mécanique:

Corde des quilles:

Dans toute salle ou salon de quilles actifs, on
devrait faire l'inspection des cordes réguliérement.
$'il y a usure, elles doivent &tre coupées et
attachées. Si un bon systéme d'entretisn et
d'inspection des cordes est implanté, i1 ne devrait
jamais y avoir ds bris de corde pendant les joutes.
Disons simplement qu'il n'y a pas d'excuses pour un
bris de corde durant les jeux.

Chaines des monte-boules:

Vérifier régulierement les chaines et lsur tension.
Pour ajustement, voir no 30.

Isolatesurs Vibro &t tablier:

Les isolateurs du stabilisateur qui contrdlent
l'espace entre les deux tables sont continusllement
sous 1l'influence de chocs violents et de vibrations.
Ceux-c¢i devraient &tre vérifiés fréquemment.

Systéme pneumatique:

Enployver uniquement le fluide rzcommand# pour
circuits pneumatigues . Tout autre produit pourrait
occasionner des dommages aux garnitures des
cylindres et aux soupapes. Pour les compresseurs,
suivre les racommandations du manufacturier.




B) Lubrification:

Toute piéce mécanique en mouvement requiert uns
certaine lubrification. Pour un bon fonctionnement
du planteur de quilles, il est trés impertant de
suivre cette cédule. Voir tableau an annexe.

C) Propretéd at entretien ménager:

Les machines at puits doivent &tre libres ds salete,
poussigre et excédent d'huile. N'oubliez pas gqus
la salesté sera transportée par les boules. Voir
tableau en annexe.




N\ "u‘w...c_ n\‘r\\n\d ccu.w Bt
-

gpeURD

‘oN 3uuvd 4707 :ITIAON |. 530807 S37 ¥NS IONYNILNIVH| 289210

1 NOI1dI¥2530

: ITVIHO3 L HvYd SHOI1VD14123dS
W2E/01 SIPN Y-SEQ-H
291/€ J43UseH v20-H
3p4oy  =mem-
fupysng oL3Iseld  Ol-ibe-d
uoL3aLdasa(

+gnbo|q ustg 3110s noJog, | anb
unod ISSPWm BUN JALUB3QO,p ULjR nE3ANOU g IN0G S| 431048 -
¢(3nu) noddp, | 9P (ww g) ,p/1 & ®p40d B ®P anoq 2| 4adno) -

t

*(3nu) noddy, | 39 (49ysem) sp|apuod 2| 1900 (d3Yy
¢aqui0d UB Inog 3L 43| 1343 sbupl un,p IpLe, LY
$3puod Bl 3p IN0Q a3l 43tp4g

*9pbelwopua UOLYIBS Bl Jadnod 33
a|1thb B 3p 913} B 9P 8214140, | SUBP 3p4OD vl 43855119

:30¥00 3NN H3¥¥d3Y. LN3WWOD

(2

(9

- 76 -



&%Nﬁv& 3190 uIA
§-1Y ANDLIYWAEND epeuen
ON 311Yvd WNAINY1d NOIIVOIATYAA I3 FOVIINH 0 AINVHD | 29¢enD
: 3113H03 L Yvd SNOILY314103dS : NOILJIHDS30

X sostleToads uosteW sun Ied anesseadwod Np UOTIEOTITIZA YT

X ate g anasseadwod np 2A37TJ o aedueyd 1

X atedtoutad 2ulr] B[ ans SIIT1J o1 I2A01ISN 71

X anassaadwoo np STTNY,T I8duey) “II

X | A0JBINSUT 0aqTa,, $9T IPTITIPA 32 SUOTNOQ SIT SNOJ I31138S3Y  *(QT

X (7-1€ ITOA) S2IpUTAD-SPI3TBW S°p SITQYD SIP UOTSUS] BT ISTITIPA 6

X wlmmﬁﬁzoa sop sjoatd Sa 19TInY 19 (66E-Z) ,ABqMelp,, np ,33JBYs,, Sop 93essTea °g

X I7e,p Aneyoes Np 213713 Np 98eAoliaN  *f

X , ATquesse aaesys asdunq utd, sap 98eTTNH

LATQUeSSe PAesYs 10sues, s9p #3eTIny  '9

¥ IN5S551dWoD Np 911, p NESATU @] 191JT1pA 19 ATOAISSPI O] I93UEPIA G

X sonoq op SAN9SUL0sE S9p 8FRTINH ¥

¥ 6hE-7 (9551ead) £00G-€S SoIput[Ao-sa1]Tell S9p S3TQRO S9p a3eTTny 319 93ek0l38N °¢

X Sopao0 sep juswsisn[e 19 UOTIBOTJTIABA 7

X £005-95 SaIpUTTAD-§21378W Sop 28eTINH 1T

JUNNV | SIOW €| SION | "HiIS qnor
ANOVED | ANOVHD| ANOVID| INOVID| HANOVHD

NOLLVOTATHAA IH JOVIINH Mad LI¥VHD

1BANAG Clzm . enia






PIECES

suivrea la

[oN)
m

7

[13]
™

Lorsque wvous commandez des pigces, vous

procédure suivante:

- Menticnner le numéro da série et le numéro de moddle

de la piece d'équipement.

- Mentionner le numéro de la piéce, le numéro de

1'index et la page du manuel.

Ceci évitera des erreurs et vous serez servi plus rapidement.




FiiT PANTIE DU

ATEL  AEPEAESR

0|5

M
v s menr dirpid
. 1

201

SEUDR ARSEMBLY

37- 820540




PARTIFE 1

PIECES ET COMPOSANTES

DU "SENSOR"




INDEX

O oo oyUds W

LISTE PE MATERIEL

"SENSOR" ASSEMBLY

51-821126-40

NO DE CODE DESCRIPTION DE LA PIECE
M-0001-1 SENSOR SIDE PLATE RIGHT
M-0002-1 SENSOR SIDE PLATE LEFT
MT-0@05-1 SENSOR FRONT PLATE

H-046 1/4-290¥3/4" HH CAP SCW
H-023 1/4" I.D. FLAT WASHER
H-044 1/4-20 HEX NYLOCK NUT
S-671 REEL ARM SPRING
M~2166-10 11/8 OD5/16"I.D.F,WASHER
S-076-10 PULL CABLE ASSY #201-500
M-2166-15 11/8 ODX5/16 ID SPWASHER
M-01@0D BUSHING FOR M-0@35
H-$14C 1/4" I.D. "C" RING

S-0680 SENSOR LIFT CAM SPRING
SB-7000 CAM ASSEMBLY

PT-226 SENSOR CAMP PUSH ROD BLOCK
H-063D 1/4-20¥1/2" LONG SET SCW
P-017 SENSOR CAM PUSH ROD BUSH.
M-0680-23 SPECIAL ROD CLEVIS CLPD.
H-006 /8" "E" RING

H-042 5/16-18X3/4" HH CAP SCW
H~-022 5/16 I.D. FLAT WASHER
H-980 5/16-18 HEX NYLOCK NUT
M-@882—-6 1/4-20¢ HEX TOW WAY L. NUT
MT-0035 TOP BRAKE WHEEL SECTOR
M-0034 ADJUSTMENT PLATE
MT-0@32-05 BRAKE ARM SECOND LATCH
MT-0202A SENSOR SUP. BRACKET LEFT
MT-8202 SEN3SOR SUP.BRACKET RIGHT
H-024 3/16"™ I.D. FLAT WASHER
MT-0081 NYLON WHEEL AND CAM SHAFT
H-902 1/2" "C" RING

H-095 1/4™ LOCK WASHER

H-045A 1/4-20X1 1/2" HH CAP SCW
SB-5009 SENSOR SHEA ASSY 500/100
SB-5@17 SENSOR SHEA ASSY 500/100

_74_.




LISTE DE MATERIEL (SUITE)

"SENSOR" ASSEMBLY

51-821126-4¢

INDEX NO DE CODE DESCRTPTION DE LA PTECE
42 H-049 5/16~18X1 1/2 HH CAP SCW
43 M-01686 1 1/8 OD X 5/16 ID FLAT WASHER
45 MT-0080 SENSOR CROSS SHAFT BRAKE
46 H-043 5/16-18X1/2" HH CAP SCW
47 H-396 5/16" LOCK WASHER

49 M-0680@-21 RETAINING PLATE

51 H-@58-190 1/4-20¥3" EYE BOLT

52 H-010A 1/2" "E" RING

53 M-9543 CaM BEARING

55 MT-0031-10 PART SET ACTUATOR

56 P-832 BEARING TRIP ARM SET

57 M~D@Q34A ADJUSTMENT PLATE

59 H-011 1/4" "E" RING

50 P-003 SENSOR FINGER

61 5-072 SENSOR FINGER SEA.SPRING
63 MT-0080A SENSOR CROSS SHAFT BRAKE
64 H-314A 3/8" I.D. "C" RING

65 P-009 SENSOR HOOK

66 P-Q0Z20A NYLON BUSHING

67 P-320 SENSOR BRAKE SPEACER

69 S-977 SENSOR ATTITUDE SPRING
70 M-0680-06 STRING GUIDE

71 MT-0812 METAL BRA/PLA MOULDING
72 H-063-9 1/4-20X1/2" SOCK CAP 35CW
73 SB~5015-10 BRAKE ARM ASSEMBLY

75 PT-006A-10 SENSOR STRING GUIDE REAR
77 H~@72A #8X3/4" RH SOCK WOOD SCW
78 PT-006-10 STRING GUIDE BACK

81 SB-0680-13 STRING CYLINDER ASSEMBLY
83 SB-0680-05 STRING TENS. TEN DUCK
834 SB-0680-06 STRING TENSIONNER FIVE
86 H-050 1/4-20X1/2" HH CAP SCW
91 M-0680-17 SENSOR TOCP CROSS BRAKE
g2 H-8464 1/4-20X1" HH CAP SCW

95 H-350-6 1/4-290X3/4" FH SK MACH SCW
99 H-0526G 6-32X1/4" S. METAL SCW
100 M-0680-38 SUPPORT

101 M-0680-39 P.C. BOARD GUARD

_75._




INDEX

102
185
106
187
168
111
112
113
114
115
1le
117
118
119
123
124
125
126
127
128
129
130

LISTE DE MATERIEL (SUITE)

"SENSOR"

ASSEMBLY

NO DE CODE

P-680-40
E-CL1325
H-032C
H-086-2
M-0680-43
H-982-5
H-080-5
H-077
H-072-4
M-G689-75
ECL-325-2
30W-0680-05
E-038-5
M-0&80-76
H-0864
H-066
MT-0032-10
M-268@-79
M-@028-15
M-0028-20
P-020-15
M-0632-10

51-821126-40

DESCRIPTICN DE LA PIECE

SPACER

OPTICAL SWITCH

6-32 X 1" RH 30CK MACH. SCW
£~32 WELS NUT SP-NR #241
OPTICAL SWITCH SUPPORT
1/4-20 HEX XKEP NUT
5/16-18 HEX KEP NUT
1/2-13 HEX NUT

£-32 X 3/4" RH SOCK MACHSCW
RET. PLATE CPTICAL SW.
OPTICAL SWITCH

SENSOR FRONT PLATE SPACER
5/16-18X2 1/4"HH CAP 3CW
ACTUATOR OPTO P.S.

£-32 HEX NUT

5/16¥3/4" SHOULDER SCW
FULL SET SWITCH

ACTUATOR OPTO F.S.

OPTO F.S. BRACKET

OPTO P.S5. BRACKET

NYLON BUSHING

FULL SET SWITCH




LISTE DE MATERIEL

SENSOR SHEAVE ASSY FIVE

$8-5007

NO _DE CODE INDEX
M=Q01% 1
H—OZSC 2
F-Q16 =
M=—-Q100 4
M-C1Ol S

DESCRIPTION DE LA PIECE

SHIELD CORD SHEAVE
1/8"XS/3" POP RIVET
SHIELD SHEA.PULLEY SENSOR
FRONT SHEAVE AXLE SLEEVE
FRONT BUMFER SHEAVE FIN

- 77 -




LISTE DE MATERIEL

E

SS

5B-5@15-10

NO _DE_CODE INDEX
P=Q1Q 1
M=0Q0Q 17 =
H-07ZE =
R-0O11A 4
M=-Q0O76A S
H-QS0E &
M--O&E0~-41 7
H-G72~1% =

DESCRIPTION DE LA PIECE

BRRAKE WHEEL ARM

TOF BRAKE WHEEL BRACKET
#2IXZ/4" FH SCOCK Waoh SCW
UFFER EBRAKE WHEEL

TOF BRAKE WHEEL AXLE FIN
1/4-20X1/2* FH MACH SCW

P 10 OFTICAL ACTUATOR
#2X1/2" RH SOCK TRUESS




LISTE DE MATERIEL

SENSOR_SHEAVE ASSY

SB-5017

NO _DE CODE.  INDEX DESCRIPTION DE LA PIECE
M-CQ013A 1 PULL 1 SHEAVE LARGE
H~-G4&A 2 1/4-2Z0%1 CAFP ZCREW
M-10Q06B =3 FIN BUMFER SHEAVE axLE
F-Q1&A 4 SHIE PULLEY DRAWEBAR INJC.
H-0Q26 ] 1-4-20 I.0. SPACER WAaTHER
H-044 &

1/74-20 HEX.CAF NYLOQDE NUT

i

-~ 79 w




NO_DE _CODE

MT-QO14
M—-0OL72
H-Q14C
H-02%
FP-007R
H—-011
MT—-0Z04
H-010-2
H—-O13

LISTE DE MATERIEL

INDEX

R A IR D e

CAM_ ASSEMBLY

SB~7000@

- 80 -

DESCRIPTION DE LA PIECE

SENSQOR CAM FUSH BAR

1 174" I.0. COLLAKR

i/74% 1.0. "C" RING

174" 1.0, SFPACER WASHER
SENSOR LIFT CAM

174" "E " RING

SEN LIFT CaM PULL SFRING
a/1st T.0O0 "C" RING

/16" “E" RING




*ouy So(JUoly @

Yif 0\ B odLvU
’ INYAY IFHN3HE3INS 34N00 .

27g919PA ﬂ% F108 PlRPOW
13713423 : SNOILYDI4103dS ‘NOILdIHI530







PARTIE 2

PIECES ET COMPOSANTES

DU PLANTEUR




19

i1

12

13

14

15

16

17

18

19

20

21

22

CODE MENDES

PIECES POUR PLAN P-1

M-265

M-139

H~59-C

M-24-C

M-24-D

MT-2300

M-25

H-57

P-15-a

H-35-F

H-83-B

H~T7-A

M-29-A

MT-77

DESCRIPTION

DRAWBAR GUARD BRAKE SECTCR TRIP BLOCK
RELATCH CYLINDER LOOP

RELATCH PULL BAR ADJUSTING COD

SPIRAP 1/4

T.Y. WRAP SHORT

FRONT OQIST CYLINDER PULLEY SHAFT

1/4 X 1 "U" BOLT

LIMIT VALVE BRACKET

LIMIT VALVE ACTUATOR

RESET CYLINDER AND LIMIT VALVE BRACKET
MAIN CYLINDER - STROKE ADJUSTMENT SIP
1/4 - 2@ X 3" CARRIAGE BOLT

TRIP BLOCK - BRAKE SECTOR PULL BAR
3/32 CUTTER PIN 1" LONG

COUPLING 3/8 N.C.

3/8 - 16 HEX CAP PLATED

1/4 - 20 HEX NUT PLATED

1/4 - 20 HEX CAP NYLOCK NUf

SPACER BUSHING DRAWBAR SHEAVE

INSIDE BUSHING DRAWBAR SHEAVE

SECOND LATCH PULL BAR (THREAD)

PULL SHEAVE DRAWBAR




23

24

25

25

27

28

29

30

31

32

33

34

35

36

37

38

39

49

41

M-001

H-63-B

M~-191

R-20

P-34~B

M-002

PULL ROD SUPPORT

1/2 GRIP RING

RELATCHE PULL BAR {THREAD)

MAIN FRAME SIDE PLATE (RIGHT)

1/4 - 20 ¥ 1/4 LONG CUP SET SCREW
PULL BAR STOP COLLAR

RUBBER GROMMET

PULL ROD SUPPORT (FULL SET)

MAIN FRAME SIDE PLATE (LEFT)
DRAWBAR SHEAVE PIN

DRAWBAR SHEAVE PLATE

SHEAVE PULLEY DRAWBAR (INJECTED)
1/4 - 20 X 3/4 HEX HEAD CAP SCREW
1/4 LOCK WASHER

CYLINDER "U" BOLT PLATE

SECOND LATCH PULL BAR

5/16 - 18 X 3/4 HEX HEAD CAP SCREW
SHIELD STOPPER STRING |

MUSHRCOM BUSHING




) CLf6 )G/ 3Lt 110¢
. 313POW 311040 IEN3HE3LNI 38N0C0 ouT Sau2iy =t
210VI9FA Q‘\ ' I el @
R REIRRE! ‘Hvd SNOILY2i41034S 'NOILd182530 :
\

/ \

g..lI\ /I.-J H..rx\-/ _
l...lr \PI l_ _uﬁ_/

- 84

ﬂuﬁ... g mum;u




ro

1=

10

11

12

13

14

15

16

17

CODE MENDES

PIECES POUR PLAN P-2

MT-203

M-213

P-1-a

P-15-a

A-12-E

DESCRIPTION

TOP CROSS TIE - MAIN FRAME REAR
1/4 LOCK WASHER
1/4 - 20 X 3/4 HEX HEAD CAP SCREW
HOISTING CYLINDER PULLEY
RELATCHE CYLINDER LOOP
SHIELD STCPPER STRING
5/16 - 18 X 3/4 HEX HEAD CAP SCREW
5/16 CLEAR I.D.
BOTTOM MAIN FRAME CROSS BRACE
5/16 -~ 18 HEX NYLOCK NUT
REEL ARM SPRING
STORAGE REEL ARM BUSHING
DRAWBAR STABILIZER WITH CaAM
DRAWBAR STABILIZER SHAFT
: DRAWBAR SHEAVE PLATE
TRIP BLOCK - BRAEKE SECTOR PULL BAR

CYLINDER 1/2 BORE 1 STROKE

_85_




Jng sqi ¢ sp uolsuay sun quesdaxs uj, ("

O —_— i u_.r..m v U ;l
I_IC ¢//1]98:31vQ vAYNYD — 038300 N\
\ 4107 *ATIAON §3719y2 S3Q NOISN3L ¥1 3d IN3W3LSNeY A% | gaqulN .
{3713HI2 ‘Y4 SNOILYDI4103dS : INOILdIYDS30
_ . ‘3ALBA JLULL NP
3100 Np 941p-g-3$9,2 390 uoqg np ~ *19-]N|30 93Ae 3|3l teded
.r/{\\\/(\\\J goerd 8433 3l0p UOLIEILpUL 3333 1105 3|qed 3| anb 32 % uoSe) ap a4pujlho 3l Jaublly
" 3ATYA LIWIT, uoliedlpul aun .
100 S3JpULAD s3| SNOL - PINYLIYGdNT S3dd
*anbliewnsud 34nd4}10 anod appny,l 3p O8AE
A31414Qn| 3| 3p 33 BU|RULS Jed sjo4 aun sujou ne ,9|qe:
supyIpunod, 9| 4340333U 2p PpURLLOIBI qUaWa340} 359 |]
+ INVL1Y0dHK]
ot
s | + oreld apis, Bl 9 W2/L L3P
\ wnwxew 3oUeISLp 8uUn § 3105 * 08 uoj3jsod el ® ¢
| © ¢y, uojilsod el 8p Jade|dgp 8$ 1jedAsp LI}
\ / ‘3uLyoRW B 9P AN3}4PIUL, | S43A 31qed 3]

*sihbad nesAju ne
tynajueld s ans Jpe,p
uotssadd ef Jeyshly (-

*SNOTLONYLSN

g NOILISOd

¥ NOILSOd




ACYN SR

vy bf yr 3EEC L n ¥3 LNZWWOD
A10¢ *41300H W3 37300W - £00S-8NS KN ¥3YV¥d38 LNzk 'ouy s9((UOR

'33713HD3 ‘Yvd SNOILYI!d1D3dS INOILd1H40530

"{1dBQ 8 ANS Y-0L5-8NS 9333 B[ J3SS[AIY -

“Jupldodwl SeJd} 'S{eaS S8 J3SJIAUAL .
no Jabewwopus sed su ap 3pdeb jueusad us |lJeq _
np JnalJpjul,} g uolsid 3| ulos J3Ae Jaoeidsy - : .
. *gs-Y :mc_.wazou:

* 5Ll sed ap3oxa,u uolsid np BuLjquWelp 31 J43SSLARP 32 Juswsulay uojsid S| U3l -

3l |5 JB}FLJPA PULLLIZY 153 |LeARJ} 8D puenj - :
. *[}deq np uo3sid 8} 413405 -

"uoysld 3| suep gs-y .
,Butldnod, 8| juesslA U3 9333 3[[BANOU B JBXL4 ~ *11J40Q NP 3SN3NIIVSIP 93133 B 4ISSLAQ -

. FYONITAD 37 Y3LNOW3Y LNIWWOD *IYANITAD 37 Y3INOW3C LIN3WWOD

TCIIIN3ULY3 S30 3NN V 85-V wONL1dN0J, NN 13 318vD 37 SONIYJWOI LLOL-8NS 37

*1N02 INDVHD V 86-Y »SINITJNOD, S37 13 318vJ 31 mmmozH4>u ng 313l iJ SONIYWOD ¥-015-8nS 31 _
' __
“

| | . 10158018,

sﬁ.gm»/@n-d/ L

-

T -~ 3

ooloo o




v A ﬁlhmk\mm:\wuwm:o ity et ese Awas e ‘ |
ouy (Ul @

= C ‘ 4707 +3TIA0H Anzre(nbad np abueyddd 3p S92
1=y | & |
13173123 SNOILYDIFID3<S : :NOILdIH 0330

‘HVYd

(%08 D11581d) 30DILSHId K3 10839080,

(17408 T6LZW) TBLIN NI 108 ZLbES SRR

- A9 .






PARTIE 3

PIECES ET COMPOSANTES

DES_STABILISATEURS




Iy R

LIRS 3 LG -1)

Xl
SRde SHEY Y
IHATEN
HI§§38 NG mON
- Hasly
FRAY Lk} FNIESEQ
£f-FOIF
ra ¥23E00
FI6Z

31300n

S3ANIW

dvd JARDWIEY

i
4
i
T

¥

SIwI4IV  iFivalon

SHDISIAIY

SRG IETE Q1w

3 k) o~
—— ‘v/ . i
R sma—)
& -
N Y
.\\J., ....
S R
T S ]
(%)

\ﬂuuvvf/\w.//.h _m\lww m
- .,,.. )
s E

P

- 89 -



INDEX

W ey S0 -0 L ka2

bR

14

LISTE DE MATERIEL

MACHINE BASE PLATES DUCK

NC DE CODE

32-879©331-50

L5W=-011
15W-010
15W-012
JOW-0650-11
30W-0650-10
PD-013
SB-%012
30W-0680-15
M-0078
MT-0207
H-038-5
H-096

H-081
H-042B
M-0041
H-G21A
H-B73

R-014
SB-0680-22
30W-0689-05
H-054

H~-922

H-080
H=-072-19
M-8680-25
H-045

H-023

H-044
SB-0682-09
SB-5012-10
M~0167
H-057-10
H-021
H-Q77A
H-939
M-0166
M-0680-32
H-055A
MD=-35

DESCRIPTION DE LA PIECE

TOP BASE PLATE FIVE
BOT BASE PLATE FIVE
MACHINE PLATE FIVE
TCOP BASE PLATE DUCK PTII
BOT BaSE PLATE DUCE PIW
PIN CENTERING RING

FIN BUMPER SHEAVE ASSY
CENTER MAIN FRAME BR. SPCR

1" X 73/8" BASE PLATE SPACER
CENTER MAIN FR. CRCSSBRACKET
5/16" - 18 X 2 1/4" HH CAP SCREW
5/16" LOCK WASHER

5/16-13 TEE NUTS

5/16-18X1" CAP S5CW H.H.

1/2-20 PIN BUMPER BOLT

9/16 FLAT WASHER

1/2-20 HEX NUT

VIBRO INSULATOR

RCD SPACER BASE PLATE ASSEMBLY
SENSOR FRONT PLATE SPACER
5/16~18X13/4" CARRIAGE BOLT
5/16" FLAT WASHER

5/16-18 HEX NYLOCK NUT

#8 X 1/2" RE SOCK TRUSS

SENSOR BRACE

1/4-20 X 3/4" HH CAP 3CREW
1/4" FLAT WASHER

1/4-20 HEX NYLOCK NUT

HYD BOX ADJ SUPPORT ASSY

METAL GUARD

13/4 ¢D X 5/16"ID SPC F. WAS
3/8-16 X 11/2" CARRIAGE BOLT
3/8" FLAT WASHER

3/8-16 HEX NUT

5/16 - 18 X 1 3/4 HEX CAPSCREW
5/16" FLAT WASHER SPEC.
REINFORCEMENT BASE PLATE

5/%6" - 18 X 2" CARRIAGE BOLT
ASSEMBLY

+

—







PARTTIE 4

PIECES ET COMPOSANTES

DES PUITS, MONTE-BOULES ET EZ LUSTRE




N . N

WY @ 3 R
: g, % : T
: g1 z EE L ER
= - =
2 : -3 RS
1 3 H :a LI ™
i 3 t z s ~ 3

bl a




LISTE DE MATERIEL

PIT ASSY 2 FIVE PIN MODEL 509 E

31-0799-500F

INDEX NO DE CODE DESCRIPTION DE LA PTECE
M-0452 CUSHION PIPE
1 35W-105 PIT ASSEMBLY
2 H-069 #18 X 41/2" S.WOOD SCW FH
3 P~-790-20 19" X 4/2" X 3/8" P.B. GUIDE
5 P-700-21 15" X 4 1/2" X 3/8" P.BALL G.
11 H-072-21 #3 X1 1/2 SOCK W. SCW FH
14 H-070 #12 X2 1/2 S0CK W. SCW FH
20 P-700-27 PLASTIC BALL GUIDE
21 R-700-¢2 APRON
22 M-0708-41 CUSHION S5TOP BRACKET
23 M-0459 UNISTRY BAR
24 H-989 3/8-16 UNIT SPRING NUT
25 M-0700-42 REFLECTOR BRACKET
26 P-703-26 REFLECTCR 1 1/2"
27 P-70@-22 COVER REFLECTOR BRACKET
28 M-070¢-43 MOUNT. PLATE LECTOR UNIT
29 M-0700-44 GUIDE LECTOR UNIT
30 M-0700-45 BOX LECTOR
31 M-0700-66 BALL GUIDE PROTECTOR
36 SB-0700-00 BALL LIFT CONV. D/F
37 M-0700-47 CRCS3S BRACE BALL LIFT
38 M-3700-19 INSIDE RAILING PLATE ASSY
42 H-056 5/16 - 18 X 3 CARRIAGE BOLT
43 M-3700-25 BALL RETURN RAILS
44 P-700-62 PLASTIC HOSE 13"
47 50W-0700-15 HYD. PUMP BASE
48 10W-15 CUSHICON PLANK
59 H-080-5 5/16-18 HEX KEP NUT
51 H-037A 3/8 - 16 X 4" CAP SCW HH
52 H-027A 3/8" FLAT WASHER
53 H-077B 3/8 - 16 HEX LOCK NUT
55 M—-0700-26 PUMP SUPPORT BRACKET
56 H-038-95 5/16 - 18 ¥ 2 1/4 HH BOLT
57 M-2700-49 BALL STOP BRACKET
58 H-040 5/16 - 18 X 1 1/2 HH BOLT
59 H-@53H 5/16 - 18 X 1 CARRIAGE BOLT
63 H-¢38a 5/16 - 18 X 3" CAP SCW HH
64 M-0700-54 CRCSS BAR
65 M-0706-46 RETAINING PLATE
66 M-01l66 FLAT WASHER

_92—.




LISTE DE MATERIEL (SUITE)

PIT ASSY 2 FIVE PIN MODEL_ 500 E

31-0700-500E

INDEX NO DE CODE DESCRIPTION DE LA PIECE

67 M-3700~5@~3 SHIELD METAL PLATE FIVE
678 P-700-50 SHIELD PLASTIC PANEL

69 H-039 3/8" LOCK WASHER

70 H-038B 5/16 — 18 X 2 1/2 CAP SCW HH
71 H-039 5/16 - 18 X 1 3/4 CAP SCW HH
74 I-011 10-7 X 1/4" KEE KLAMP

75 M~-3375 MAIN CROSS SUP. PIPE X 52"
76 H-037¢C 3/8 - 16 X 3" CAP SCW HH
77 H-021 3/8 I.D. FLAT WASHER

78 M=-0400 MOUNTING WASHER

79 M-0368 11 1/2" LONG MOUNT FOOT

80 M-3370 8" SHCORT MOUNT FOOT

31 I-016B 77-7 PLASTIC KNOB

82 M-0362 36" LONG MOUNT FOOT

83 M-0373 25" CONTROL BOX TEE SUPPORT
84 E-059D 5/16 - 18 X 2 3/4 "U" BOLT
85 M-0380 POWER BOX BRACKET

86 SB-6635 CONVENTIONNAL POWER BOX

87 SB-6500-35 CONV. ELECT. CONTROL BQX
83 M~0372 CONTROL BOX TEE Sup 7"

89 IC-50-01 ELBOW 90 DE. ABS 2"

90 IC-50-07 IC-50-07

91 IC-50-05 2" Y ABS

g2 IC-50-03 ELBOW 45 DEG. ABS 2"

95 P-700-70 STOP BALL RUBBER

96 10W-14 DROP BALL

97 50W-0700-16 BACK CUSHION STOP PLANK

98 M-0700-60 DROP SWEEP SUPPORT

98 M-0700-60-1 CROP SWEEP SUPPORT

99 M~0132R SHIELD ARM RIGHT

100 M-0132L SHIELD ARM LEFT

..93_






PARTIE 5

PIECES ET COMPOSANTES

MONTE-BOULES AVANT DUCK/TEN




gesr-g0 b

Lt 4%
SYINIH

-------

uuuuuuu

-------

) WAL I S Ry

5@

- 04 -



LISTE DE MATERIEL

BALI LIFT S. T. DUCK & FIVE

088-0380
INDEX NO DE CODE DESCRIPTION DE LA PIECE
M-0880-50 HOSE COLLAR 1 1/4"
R-0880-07 DRIVE WHEEL RUBBER GRIP
M-0880-51 SUBWAY GUIDE HOOD
1 M-0830-01 BALL LIFT BASE
2 M-0880-02 LEFT SIDE PLATE
3 M~0880-03 RIGHT STDE PLATE
4 H-042B CAP SCREW H.H. 5/16 - 18 X 1"
5 M-0166 CABLE TENSIONER WAS. 1 1/8
6 H-096 LOCK WASHER 5/16"
7 H-080 HEX NYLOCK 5/16 - 18
8 30W-0880-01 SIDE BLOCK
10 30W-0880-02 BOTTOM BALL GUIDE
11 30W-0880-03 BALL & STRAP GUIDE
12 M-0880-04 RETAIN. SHAFT BALL TRACK
13 M-0880-05 CROSS BAR 1/2 - 13 X 9 3/4
14 H-020 FLAT WASHER 1/2"
15 H-098 LOCK WASHER 1/2"
16 H-@77B 3/8 - 16 HEX. LOCK NUT
17 M-6880-06 TENSION RETAINING SHAFT
18 M-0880-07 TENSION SHAFT
19 P-0880-01 PLASTIC WHEEL
20 H-025-10 SPACER WASHER 13/16"
21 H-002-1 "Cc" RING 11/16"
22 P-0880-02 ¢ TENSION PLASTIC WHEEL
23 M-0880-08 TENSION SHAFT
24 M-0880-09 TENSION BREAK SHAFT
25 P-029 BALL LIFT CL. BALL GATE
26 H-002 "C" RING 1/2"
27 P-0880-03 PLASTIC GUIDE BELT
2 H-063C 1/4" - 20 X 3/4" SET SCW
29 M-0880-10 TENSION BREAK
30 S-0690-06 COMPRESSION SPRING
31 M-0880-11 TENSION BREAK SUPPORT
32 M-0880-12 BALL TRACK
33 P-0880-04 VINYL TRACK
36 P-0830-24 PLASTIC BALL GUIDE
37 M-0880~13 ATTACHMENT PLATE RAIL
39 H-048 . MACH. SCW F.H. 1/4 - 20 X 1 1/2
40 P-0880-05 BUSHING
41 $-0670-12 BALL ELEVATOR SPRING

_95_



INDEX

42
43
44
46
47
48
43
50
51
52
53
54
55
56
57
58
59
60
69
71
73
74
75
76
77
78
79
34
85
86
87
88
89
90
91
92
93
94
95

LISTE DE MATERIEL (SUITE)

BALL LIFT S. T. DUCK & FIVE

08380880

NO DE CODE DESCRIPTION DE LA PTECE
M-0880-14 ANGLE SUPPORT BALL TRACK
M-0380-15 BOTTOM SUPPORT ANGLE
M-0880-16 TOP SUPPORT ANGLE

M-0830-17 ANGLE TOP DROP SWEEP
P-0832-07 PLASTIC TCP DROP SWEEP
H-045-20 JOINT CONN. BOLT 1/4 - 20 X 2"
M-0880-26 CROSS BAR 3/8 - 16 X 9§ 3/4
H-¢23 FLAT WASHER 1/4"

H-@¢82 HEX. NUT 1/4" - 20

H-044 HEX. NYLCCK 1/4 - 20
M~-0880-18 ANGLE DROF SWEEP

P-08380-@8 PLASTIC DROPP SWEEP
P-0880-27 TENSION SUPPORT PLATE
H-052-35 MACH. SCW F.H. 5/16 - 18 X 4"
M-088@-19 SLEEVE 1/2" X 3/4"

M-0880-20 SPECIAL COUPLING 5/16"

H-057 CARRIAGE BOLT 1/4 - 20 X 3"
H-@380-5 HEX. KEEP NUT 5/16 - 138
E-0670-01 REDUCER MOTOR

M-0880-21 DRIVE PULLEY M.A. 50 X 1/2"
P-088@-10 PLASTIC DRIVE WHEEL
R-0880-03 V-BELT

M-9167 SPECIAL FLAT WASHER 5/16"
R-0880-04 FLAT BELT 4" X 112"
M-0880-25 SHAFT HOLDER

R-0880-95 RUBBER WHEEL

R-0880-06 RUBBER TUBE INCLUS #78
H-352V MACH. SCW F.H. 5/16 - 18 X 1"
P-2880-201 HOQOD COVER

M-9880-30 MAME PLATE

M-0880-31 BASE OF COVER

H-035C10 POP RIVET 3/16 X 5/8
P-3880-202 PLASTIC TOP DROP SWEEP
P-0880-203 HOOD DOOR

M-088¢-32 PEDESTAL ASSEMBLY

M-0690-10 VALVE RETAINER PLACE
E-0880-01 ATR ORNER

H-046 CAP SCW H.H. 1/4 - 290 X 3/4"
E-562 CORD &'




§
é

INDEX

96

g7

98

g9

1¢0
101
102
105
107
189
119
111
112
113
114
115
117
131
132
133
134
135
136
137
138
139
144
145
14e

LTISTE DE MATERIEL {(SUITE)

BALL LYFT S. T. DUCK & FIVE

NG DE CODE

P~-3380-20
P-0830-21
P-0880-22
P-08280-23
P-08380-204
P-088@-295
P-0880-206
M-@88%8-37
M-0880-38
M-2880-39
P-2880-14
MBC-1000-01
P-0830-17
M-0880-40
P-9880-16
P-088G-15
30W-0880-04
M-0880-41
M-0880-27
M-¢880-02-5
M-3880-43-2
M-0880-43-1
M-$880-43-4
M-0888-43-3
M-0880-44
R-0880-44
M-088@-42
M-@880-45
R-014

088-0889

DESCRIPTION DE LA PIECE

PLASTIC HOSE 2" X 14 1/7"
PLASTIC "7T" 2"

PLASTIC HOSE 2" X 3"
PLASTIC ELBOW 2"

BOTTOM PLASTIC RING

VENT

RACK CLAUSTER DUCK
ALUMINUM TRACK CURVED
STRAIGHT ALUMINUM TRACK
LEFT ANGLE ALUMINUM TRACK
RIGHT ANGLE ALUMINUM TRACK
"P" MOULDING

BALL TRACK BOTTOM

BALL TRACK ATTACHMENT
TENSION BREAK PLASTIC
BALL TRACK SPACER
PLYWOOD BOTTOM

COoMP. BRACE SUPPORT
ANGLE SUPPORT

PLATE

MOTOR RIGHT X SUPPORT
MOTOR LEFT X SUPPORT
MOTOR BALL LIFT SUPPORT
DRIVE PLATE MOCTOR

BALL TRACK GRIP METAL
BALL TRACK GRIP RUBBER
TENSION SHAFT STRAP
ADAPTOR

VIBRO INSULATOR

- 97 -



§t-391Q -
950 -
0g0 -

w T

EF-0FR0-gY

K

H

VLS MY ba :
— 9910 - H
L0 AT 200 i
14

W

W

TV YOLOH

LRI R R

%0 QFB0 -
E-EFb- 0900~
peLyr- ORVO -

d Ady
_—f“
Z-Ek- 000 - W (4
I,
</
<) 3

- QEE0 - N

T Ry

; w3 [ee )

Lg. 59/

uml - wpeise

- 98 -

h




<

o 3

: 5x |x 8

138 Tz 3

N [(23 213 3

ERS R
-] = x




LISTE DE MATERIEL

POWER BALL LIFT TENPIN

Q88-0890-109

INDEX NO DE CODE DESCRIPTION DE LA PTECE
MD-35 ASSEMBLY
ME-3890-180 BOX
ME-08%0-101 PAD BOX
H-055E 5/16 - 18 X 1 1/2" ELEVATOR
H-080-5 5/16 - 18" HEX KEEP NUT
M-0390-64 HUB (FOR M-0890-54)
1 M-0890-27 BASE PLATE ASSEMBLY
2 M-¢890-29 L.H. SIDE PLATE ASSEMBLY
3 M-0890-30 R.H. SIDE PLATE ASSEMBLY
4 M-08%0-36 DOUBLER
5 M-0890-31 BRACE
6 M-089¢-16 SUPPORT BRACE
7 M-0390-@2 SPACER
8 M-0890-24 EXTRUSION
Ej P-890-85 PLASTIC GUIDE
12 M-98990-33 L.H. TRACK
11 M-0890-32 R.H. TRACK
12 R-08390-77 URETHANE BALL TRACK
13 M-9890-37 BRACKET
14 M-0890-08 SQUARE KEY
15 M-D890~63 MOTCR SUPPORT
16 M-2890-59 MOTOR 1/3 H.P. 115-230 V.
17 E-0890-76 FLAT BELT 890 2261J
18 M-@8390-54 PULLEY UP
13 M-0890-54-1 PULLEY FCR BEARING
20 R-98%90-20 "O" RING # 271
21 M-0893-51 SPACER
22 H-9890-81 RETAINING RING 310¢-100
23 M-9890-83 CLUTCH BEARING RCB162117
24 M-0890-84 INNER RING (M-0890-54-1)
25 M-0890-47 HOUSING
26 M-0890-46 SPACER
27 M~-08390-45 BEARING 6205 22
28 M-0890-43 SHAFT ASSEMBLY
29 M~-0890-48 BEARING 6204 DDU
30 H-2890-50 RETAINING RING
31 R-0890-55 URETHANE BALL WHEEL
32 M-0890-71 IDLER SHEAVE ONLY
33 M-9890-68 SPACER
34 M-0890-67 BEARING STUD

- 180 -




LISTE DE MATERIEL (SUITE)

POWER BALL LIFT TENPIN

NG DE CODE

H-0890-69
M-0850-62
M-0890-38
5-908%0-39
H-042B
H-8956
H-022
M-G166
H-042
H-080
H-077B
H-~@37D
E-843
H-048-4
H-044
H-959
H-951-19
H-085B
H-023
H-0486
H-095
H-063D
H-0662-15
H-067
H-024B

083-0390-100

DESCRIPTION DE LA PIECE

RETAINING RING 508¢ 200

MOTOR SHEAVE

RETAINING BRACKET

SPRING

5/16 - 18 X 1" HH CAP SCREW
5/16 LOCK WASHER

5/16é ID FLAT WASHER

1 1/8" OD X 5/16 FLAT WASHER
5/16 - 18 X 3/4 HH CAP SCREW
5/16-18 HEX NYLOCK HUT

3/8-16 HEX LOCK NUT

3/8 - 16 X 1" HEX HEAD CAP SCREW
5/16 - 18 X 5/8" HH CAP SCREW
1/4 ¥ 20 X 1.5" FH S.M.S.

1/4 X 20 HEX NYLOCK NUT

1/4 - 20 X 1/2" HH CAP SCREW
1¢/32 X 5/8" RH MACHINE SCREW
10/32 HEX NUT PLATED

1/4" I.D. FLAT WASHER

1/4 X 20 X 3/4" HH CAP SCREW
1/4 LOCK WASHER

1/4" - 20 X 1/2" LONG SET SCREW
STUD FASTENER

5/i6 X 1 3/4 LAG SCREW

3/4 0D X 3/16 ID WASHER

- 101 -




L — ]

00z - 0680950

N2 GO0H
1477 78




INDEX

NO DE CQDE

LISTE DE MATERIEL

HOCD & RACK TENPIN

088-03390—-200

DESCRIPTION DE LA PTECE

MD-35
HK-88-0890
H-@35-10¢C
ME-0890-20
SB-@8390—-20
SB-0890-20
P~-2880-30
Q89-310
P~-0890-17
P-28%0-17-
ME-©890-20
SB-0890-20
E-0880-01
E-0830-02
M~08S0-92-
M-$890-92
M-0890¢-89
M-0890-97
P-023
M-0890-91
M-0896-88
M-0898-96
M-0890-90
M-0880-30
P-0890-201
P-0890-203
M-0880-32
M-0890-86
M-0880-49
P-0880-205
M-0890-98
P-0880-204
P-0890-206
M-089@-30

ASSEMBLY

HOOD & RACK HARDWARE KIT
PCP RIVET 3/16" X 5/8"

1 BOX HOOD COVER TEN

1 HOCD COVER TEN ASSEMBLY

3 HOOD DOOR TEMPIN ASSEMBLY

GRAY MOULDING 128"
BLACK MCULDING 130"
BALL TRACK BOTTOM TEN

1 BALL TRACK TOP TEN
) BOX CLAUSTER RACK TEN
6 CLAUSTER RACK TEU

AIR DRYER 110V 60 HZ
AIR DRYER 240V 50 HZ

1 HOOD STABILISATCOR RIGHT
HOOD STABILISATOR LEFT
BOTTOM SUPPORT ANGLE
HOCD BRACKET ADJUSTMENT
NYLON WHEEL END SPACER
BRACZKET COVER HOOD
SUPPORT BALL TRACK
HOOD STABILISATOR DOWN
TOP SUPPORT HOOD
NAME PLATE
HOCD COVER TENPIN
HOOD DOCR TENPIN
PEDESTAL ASSEMBLY
PLATE SUPPORT
BALL TRACK ATTACHMENT
VENT .
SPEC. WASH. 1 3/8 X 3/4 X 1/8
BOTTOM PLASTIC VENT
BALL RACK TENPIN
BASE OF COVER

- 1e3 -







PARTIE 6

PTECES ET COMPOSANTES

ECRANS, ENSEMBLE DE BANCS, TABLEAU-MARQUEUR




o888

MICEAZ AT OM

§§\. SPOMA
G fod7

MIgY10 0 HOM

o LG ¥

TYIIUEY Fuintio

s IO
11va PLILTYT]

#tyoom }1

SIANIW

- 104 -

1h8 BIVYY Livd




INDEX

LISTE BE MATERIEL

ECRAN STANDARD

38-206Q

NO DE CODRE DESCRIPTION DE LA PTIECE
P-20090-01 BOTTOM MCOULDING

P-2000-02 TOP MOULDING

M-20006-01 MASKING ALL MQULDING
P-20080-04 GRAPHICS PANEL BAND
P-Z600-0C5 GRAPHICS PANEL PINS UP
P-2000-06 GRAPHICS PANEL DUCK DOWN
P-20¢0-07 GRAPHICS PANEL TEN UP
P-2000-08 GRAPHICS PANEL TEN DOWN
P-2002-10 GRAPHICS PANEL HAND
P-2000-11 GRAEPICS PANEL PINS
P-2000-12 GRAPHICS PANEL OBLIQUE LINES
P-2000-13 GRAPHICS PANEL DOTS .
H-072E #3 ¥ 1" SCCK WQOD SCREW RH
H-042B 5/16 - 18 ¥ 1" CAP SCREW HH
H-022 5/16" I.D. FLAT WASHER

H-030 5/1 - 18 HEX NYLOCK NUT
M-2000-22 WEIGHT BAR 133"

M=-2000-23 "U" BAR 133"

M-2000-95 "U" SPACER (CENTRE)

IC-43 1" BLACK SLEEVE

M-2000-06 SIDE GUIDE

M-2000-07 SIDE VERTICAL FRAME
M-2000-08 CENTRE VERTICAL FRAME
H-251C-10 1e¢-32 X 11/2" MACH. SCW FH
H-024 3/1e" I.D. FLAT WASHER

H-285 10-32 HEX NUT PLATED

H-051A 10-32 X 1/2" SOCK MACH. SCW RH
M-01leb 5/16" FLAT WASHER
1OW-2000-01 SPACER

M-2000-09 BOTTOM SUPPORT BRACKET
Q88-2000-02 MASH SUPPORT M.F.

M-2¢00-10 PIVOT PIN R.

H-038A 5/16-18 ¥ 3" HH CAP SCW
M-2000-11 PIVOT PIN L

H-331C 1/4" X 2" SPRING TENSION FPIN
M-2000-13 PIPE SUPPORT BRACKET

M-0193 1" I.D. COLLAR

M-2000-14 PIVOT BRACKET

H-045 1/4-20 X 1 3/4"™ HH CAP SCREW

- 185 -




LISTE DE MATERIEL {SUITE)

ECRAN STANDARD

088-2909
INDEX NO DE CODE DESCRIPTION DE LA PIECE
31 M-2000-20 HORIZONTAL SUPPORT
2 H-059C 1/4-20 X 1" "U" BOLT 5121
33 H-082 1/4-20 HEX NUT PLATED
34 M-2000-15 BRACE
35 M-2600-16 WALL PIVOT BRACKET
3 P-2000-03 STOPPER
37 H-072-20 #3 X 1 1/4 RH SOCK WOOD SCW
38 M~-2000-17 PIVOT PIN D
35 H-068-7 5/16 X 18 LAG SCREW
41 E-F438 FIXTURE 48" (OPTIONAL)
42 E-F48T TUBE 48" (OPTIONAL)
43 E-562-9 CORD SET 9' (OPTIONAL)
44 7-462 4" X 21" MENDES DECALQUE BLACK
| 45 Z-470-1 NUMBER 1
| = 45 Z~470~2 NUMBER 2
' 45 Z-470-3 NUMBER 3
g 45 Z2-470-4 NUMBER 4
] 45 7-470-5 NUMBER 5
' 45 7-470-6 NUMBER 6 OR 9
45 Z-470-7 NUMBER 7
45 72-470-8 NUMBER 8
45 Z-47¢-0 NUMBER @
46 M-2000-22 E-569 2" X 4" BLANK COVER

- 16 -



€. 000! P90

wigg3Q nd M

o I
I ® Le3ne
ONLLEIS IAVRT

H1R13E NG HOM

- |Me Y

TN B iia
(F-60- 1€
nro #1109

TIHOOK

SIONIW

\uww\ | wes panovesy
Y

| W..

ExDIETANY

tIvdidv sivaljom

RO IINYY favd

O} S Oy

- 107 -



INDEX

Gy LR WP

LISTE DE MATERIEL

SEATING MENDES FUTURA 3 SEATS + 1 TABLE

NO DE CODE

M-1000-91
M-1000-02
M-1000-04
M-1000-06
Q-1000-05
5B-1040-10
S5B-1256-11
SB-1060-12
SE-1040-05
SB-1050-06
SB~1866-07
H-957G
H-323
H-082-5
H-@37L
E-021
M-1000-14
2-1800-20
Q-1000-25
Q-1000-30
P-1000-01
H-078
H-020
H-077-3
E-042B
H-280-5
M-0166
H~-099
H-062-16
M-1000-10
M-1¢@0-12
H-298
H-067A
M-2900-04
M-2900-05
M-2900-06
M-2900-07

30W-1000-05

H-880-~C

30W-1200-10

Q383-1000—3

DESCRIPTICN DE LA PTECE

CHATIR BASE

PEDESTAL CHAIR BASE

REAR RIGHT ANGLE 3C + T
FRONT RIGHT ANGLE 3C + T
COMP. CHAIR ASSEMBLY
BURGUNDY SEAT PAD

TURQUOISE SEAT PAD

BLUE SEAT PAD

BURGUNDY BC. PAD

TURQUOISE BC. PAD

BLUE BC. PAD

1/4 - 20 X 1" CARRIAGE BOLT
1/4" FLAT WASHER

1/4" - 20 HEX KEP NUT

3/8" - 24 X 1" H.H. CAP SCW
3/8" FLAT WASHER

CHAIR BRACKET

1/2 TABLE DOUBLE

TABLE SINGLE

ASHTRAY FUTURA

HOLE PLUG BLACK

1/2-29 HEX NUT PLATED

1/2" FLAT WASHER

3/8-24 EEX NUT PLATED

5/16 - 18 X 1" H.H. CAP SCW
5/16 - 18 HEX KEP NUT

FLAT WASHER

3/8" LOCK WASHER

3/8" - 16 X 3 1/2" SLEEVE 7414

FRONT LEFT ANGLE 3 C + T
REAR LEFT ANGLE 3 C + T
1/2 LOCK WASHER

5/16 - 18 X 2 1/2 LAG SCREW
ANGLE 2 CHAIRS

ANGLE 3 CHAIRS

ANGLE 4 CHAIRS

ANGLE 1 CHAIR

SEAT PLYWOOD

1/4" - 29 TEE NUT

BACK SEAT PLYWOOD 5/186"

- 108 -




LISTE DE MATERIEL (SUITE)

SEATING MENDES FUTURA 3 SEATS + 1 TABLE

088-1000-3
INDEX NO DE CODE DESCRIPTION DE LA PIECE
34 ABC-1000-91 PLASTIC JOINT
35 HE~035C-10 1/8 X 5/8 POP RIVET
6 M=-29006-10 BASE-CHAIR~TABLE-SCORE BOARD
37 M-2300-02 CHAIR-SCORE BOARD SUPPORT
38 ME-1800-85 CHAIR BOX
39 ME-1200-20 TABLE BOX
49 ME-1000-901 BASE CHAIR BOX
41 ME-1060-92 PEDESTAL BOX
42 ME-1000-30 1/2 TABLE BOX
43 ME~-219 PAD BOX
43 P-1000-05 FOAM SEAT PAD
44 P-1000-10 FOAM BC PAD

- 169 -



——
i & : 1
3 i g . é\
4 - - o |z o
: i S Q :f f
H 5 ozl H ield :
3 : P ®%~ g et EY ) :
5 o ] ; o1z a® |: O
: :I : : . . _% F e E
g ™ & 3 i E £33 ~% |3 g
3|z X |3
: HEEN TR R
x

18 f‘:?@

- 110 -




- YOIT =

oose- 580

NISSIU hd ON

ALZ
Gayasg 24075
Glniny sPENIL

MISS3IT Ng nOM

1313 INtSS2d

58-89 97
I #31S50Q
31300Mm

SIaNIW

UV FANCYAdY

SNEW

@ n¥azg

LELFEE T ALvS|ON

SHQISIAIY

fiatn]




- 11T -

TIINS NYd Sp-pegz-d zg
INN d32¥ XEH 0Z-.%/T G-280-H It
L7049 "AETIE ,P/T IX0Z-.%/T1 dsso-H 0t
YAHSYM IVTII "d°I ,9T/¢ d4529-H 62
MD2S HOYHW JD0S HY .¥/1TXZTE-9 DEep~H 82
YTHSYM 2 "DHELS "d°I.91/G 99TO-K LZ
LAN M207TAN XHH 0Z-.9/T Py O-H gz
QEI¥1d LON XEH ZE€-0T S8Q-H 14
f MDS "W°S BY .P/T TXEZE-0T Q¥ -2S0-H ve
; ATENESSY YCOLINOW ONIY T-20-00SZ-K €2
; JOLINOW SI¥71d SNILNAOH GO-00SZ-K zZ
; W21 FEAL ¥YOLINOK z1-Hd-d T2
{ doJ SSYIHIYLIL T0-0052-d 0T
; ALVTd HD¥YS q¥Vv0od JY0DS Y0-0062-4d 6T
| SHANSW TYDIC T 99%-2 8T
f 2870 1IAYD0S XEBH .T/IXZE-9 dZS0-H LT
: SSYTHIXIETA L3¥0ddns ZT-005Z-K 9T
? YHAAOD MOLINOW SSYTIHIXATL £0-0052-4d ST
: ¥IAOD YOLINOW DILSYId zZ0-00SZ~4d T
; IENOYYE SUOLINOW ¢ 80-00GT-H €T
ONIY QuYOgAIM LT-00SZ-K z1
HNIY ONINIYIZEY ¥AAVAIS T-LT-005Z-K TT
ASSY dYVOdAdN =TOSNOD LO-0QSZ €S 0T

? J¥YOLAEY HOVAYAINI *g°0°d LE-CUN-3 6
ATEWESSY ¥EMYHJS Y1-00S2-49S 8

JdITS 2ILSYId ST~-0062-4d L

YOLINOR .21 "9°2°4 g2d-2T1-Hd-3 9

ASSVY Qy¥vod FEQDS "N°d°D ST-00s2-4€S ¥S

X0g Q¥VY0H IYODS ‘n°d°D GI-00SZ-K 5

LI0ddns ¥YOIINOKW .ZT PT-005Z-KH v

wZT X .91 =svd T0-p06T-R £

Ld0ddNs TYIsHadd YOI INOW TT-005Z-K Z

HOLLOE g¥vog FF0DS £-10-00GC-H T
H0HId ¥l 24 NOILdldosad qa0D dd ON TAaNT

p0SZ-880

(SUOAELINOW T) L YEALOd SHANSW, dAHACIVH-NVITEVL

TEIIILYH 3d HELSITT



;
|

- 21T -

dEO¥dS HAYIHS OTQ-K 9g

QELY¥Td LNN XIE NOTAN Z¢-9 ¥-980-H g5
JdL¥Td LNN XFH Zg-9 ¥980-H A"
JIHSYM 2007 LT/1 860-H €S

LAN XHAH ANGZ-.E2/T 8L0-H ¢S

A0¥7d T DN7d IT0H 19-000T1-4d TG
HAHETS ,2/T €X9I1-.8/¢€ 9T-C¢5@-H 0s
$AN AD0TAN XEH Z2¢€-0T ¥S80-H eV

MDOS HOVR HY . F/CXZEC-0T H150-H v
LON 4359 XHH Z€-9 T-98¢-H Ly
MDS"W'S HY .T/T ZTHZE-9 L-Z50-H 1237
LON ADOTAN XHH 8T-.9T1/6G 980-H 1°¥4
L1049 “d¥¥D L TH8I-.ST/S YLG0-H A%
dIHSYM I¥Td "d° 1 ,%/1 £C0-H £v
YIHSEM MD0T ¥/ T S60-H cy

JELYTd LON XHH 0Z-.%/T <80-H 187
AEJNNE ET-0052-4d oy

LICE4NS dIA0D €T-008ET-K 6t

L7I0d ¥¥YD WLP/T TXOC~.v/T HLSO-H 8¢
JIHSVM 4007 ,91/6 960-H LE

MDS d¥D HH .t/T TH8T-.,81/% 1v0-H 9t
dENIYLIY JOOH 10-005Z-4 33

MD01 ST-80SC-KH re

HY¥d4 NOYJLOH Jens~d 123

d0dId YT dd NOIZLJIYDSHd 4000 20 ON XHANT

605Z-880

{SYNELINOW T) ,Y4NINId SAANIW, dNAN0OIYH-NVvAI6vd

{ILIns) TEI¥EILVH T HLSIT



TOUlpay tpik

pOILET A 3l Y

AREIATY,






)

IR Vb R TR S
g _ - _ - RIFINETR WY |

1033u0° m_pwwmcﬂL ﬁﬂm

a103dwod ne a7QIJU0D

— A& LT o P
70-108 - 77 & epeue)
on 31yva| 3-102/3-T05 FSTTIIH TYHENED BODLIVEHDS NVId |y
2-102/3-106 *STAAOW WYEOVIA DILVHEHDS TVENTD :
+ AIHDZ * HVYd SNOILYDI4103dS + NOILdI¥25830
AV o L T anNvl
NOLLNG I3SAY NOLING 1HSTY
3-T0C 2T9PON Inajuerd ans PSTTTIN-UOH meOCWHow.
I-10C 1°PoW 12339sutd uo pISTTTIN-uOU PLOUSTOS 1Y 2
IR |
X09 TOYINOD
LT ¥AMOd INOWA
YOSNAS Sd O Ll
40SNIS Sd-F— _F
YOSNIS ST—)— 51 :
1IONTTOS Sd-] 1 T T
IONZ10S Sd~ 1 ‘ -t
NIONTTOS T4 = =
. |AA ¥ A
X0d ‘D.
TOYINOD
ANTHOW DINOIDT T ANTHOWN
X0d
AUATRY STTNOR-ZINON  (W)y—<(] N0
1417 TTve ¥vad
Q¥ § - DV A GTT L

- 12@ -




e e m%&“ﬁm . m._.dG— RS YRR Eéuwf
Q\ QQW% i m\m, epeued
“oN 31LYVd d-107/3-706 *STICOA ¥O€ TTOUINOD DINOWIOATE 28qanD
d-107/3-10G +SITIAGN . ANDINOYIOT 1 FTOUINCD ¥AILIOH :
: 3113HO3 1 ¥vd SNOILYI14123dS : NOIL3IYI530
asmod
uotIeIUBWITE, P OTAFY _
prou @ 2
-970S pue uoiinq 39531
t 10suss fs97qQERO SUTYDEW e
aproupios o1 &) c
719 ®STWSI 3p uUOINO] I s S
Josuss,, 91 anod sa1qgd _ S
.mmwu ¢ _
° M
! & @ »sButals :
Y jo juswisnlpe
n@@ sy 93B3 TTTOR] |
4 anmv , 01 dn sutd sy dasy
v \ 03 SMOTTE uo3ling STUL
aspToy 9sny T "sep100 sop jusweisn{e,T IITLTOE] .
21qTsnd 1nod 3noqep SITTINb $9T Iepaed op que3yyswrad voinog :dn NId 3
v ~yoeputd 2y1 uo surd 3yl deay 03 smolTe uo1Ing STUL .
quod a1 ans sa{1INb s aspaed sp juejiswaad uolnog IDIAYIS Am
9 sutyoew sy3 dois 1o 381§
q L aUTYOBW BT 9P jaedpp no 37y :310/N0 (v

1SU013Nq 991Ul I8 21Ul X0q TOIIUOD ITUOAIIBTE B3 up/anbTuoa309Ty I9TIT0q O ans suonog sTol e £ 11

»anajueid np 91040 9T JUSUBTTIOEY

‘sutyoew dY3 JO 8T0AD 2Y3 HOTT0J 03 SMOTTE STH aaans op jswied 103D XnIUTUNT Teudis un ans
+1eu8Ts PaIysI] 440 30 NO S9ATE YoTym (QJT B UO patdnoo SpI090EI JUOS BTIA0S 9P I® 9PIIUI,p Xneudis sa7
sap sTeuSts andino pue andut yoeg ‘suotiduny =Yl TIE snol *SUOTIOUOJ S3T $9IM03 ITPAIU0D BNbTUOIIDDTP

ST0I3UCD pIBeq DTUOIIDITI BUQ ' [OIJUOD-TUTW Y3 UO s379nbetd sup  *STEIAIVUOD-TUTW ST SUEP sopdnox3dal -
padnoa8 sae xe333surd 8yl jo SuoTIDUNJ 18o1307 3yl 11V quos anejueld np ssnbj807 suoTIdU0I SIT SIINOL
0T-0069-€S XO€ TOUINCO-INIW 01-0069-4S T I0UINODO-INIW YIILIOH

"IOYINGD DINOUIOITH ANOINCUIDEIE AI03INOD

-121-




o ;
e p W0
<|3 u ot <3S
:’J 1
RovgE . w o
S AolE ] S
LS. L’i 4[> |—20in <l 4 '
‘ T
Bi2—X <y
7 Rout,E <t 4 Loy
Ps [ < AR
3 >—x i
I
T At AEE
FS h; : E saln <z p
3 X
— [eaged}
ot
(Sl —pt % §§
RT. [jlﬂ,um <7 il S
: L
Ps. IS rel 112 83
e _ _?__") - - 8 [7a]
| ) wo
rs. O e
AR
54 2 . s8¢
ALiMENTATION R N L |
SB-6643-12 —q—F <
————————————— 115 fesdz g 1 .
P j A e S L ;\ 3
| I A rm— 3| of MR 120 3 U
G . - ] -
- PIN P SUITEH ——~__
7 A : . ~a
2 Aips. SaliTcH (W/!Jrf' . L
Re) NOTION N\ Ve z
1 Sy 2275, N
_______ l--Q_.‘.__ﬂQiCJE_..- 23;:1_1‘\/-—;?;;4__.[‘ ﬁ \\‘
_________ !___o_..l....ﬁi.ﬁ_"_"é_.- g;‘: —] J 72 é a .
e el sin | [0 { o
] __ gV nrey L [ rouse >
| - {ﬂ/?f)fvff L A o
I ot Verr |13 I -8
1 d '{ll{ i__,t] - 1[“‘ R ég%
| o 5
b ! CONTROLE AU COMPTOIR c35
_ BOITE DE JONCTICN a
MANAGER'S CONTROL
JONCTION BOX 8 _g
g &
CABLES INSTALLED ON JOB SITE I @
CABLES POSES LORS DE L'INSTALLATICN a o
-132- A




- . Cpd TS IR A |
¢S -EQH -7 3-10¢/3-106 * STIAON epeLE]
on 341yvd . INIHISNNAY AVIIQ TORINCD DINOIOFTE
3-10Z/4-106 *SITAAOH ANDINCLIDTTA FIOUINCD INIWALSAY,Q SIVIAQ 09qeny :
: 313HI3 T HVd SNOILLY 31310345 : NOILJIYDS30
*03S 9 FAINOW V1 m
yns ¥IL 30 SJWIL |
2-10C FTACOW ¥NAINVIA ¥NS ISITILN-NON ¥NAQHVIAY . s _ ey
I-T0¢ TH00W WALIISNIA NO CASTTILO-NON WAQMVIR :L'¥ * OHS 9 EWIL DNIIVALDY "S'd = 0"
‘23S T ANIYVITY
Nd NOLIDV,d SAEL _
O3S T WAQEVIAY - 1Y
O3S §'T ADTYLVS
-TTI6YVIS 3504 IVTid
03S €1 THINON S €T ASAVd HZITIEVIS - *d°S
v1 30 FHOVIIY 30 SIWEL O3S € 194 30 Iviad
*0ES €°71 TWIL BOLVIZY 'S°d - "9°L°¥ '0dS € AVTIQ I35 I¥vd - ‘S'd
+ TNDUSNaY ONIWLL/INGWALSAIY,Q SIVId
&
! : > 0
- O BREEE o
@ v P 1y
2 e O "$°N NI
BZ T4 1 100 N -
um YO s Q= '§° NI
® = ¢ e =88 Q= $'H 100
w0 nu_umnu oy * ! ..Muuua = N
o | e Eu £ sy O.ﬂ [ "Ly 1no
5 |3 + gt & “[gED O=pr— '$*d 1no
T o o -
“le _H_ gD ] m@ﬂ@manillt *$"4 1nQ
sy iy RN -
Se el UL = 00T
' =" ﬁU+®M|W.M+ 2 o o Oﬂu . "$Td NI
o[l 0[] ] g0 O e
S ODLL] 0D [ JUp o L W88
A ™ &S u® S aa ™ th > na




LISTE DE MATERIEL

POWER BOX ASSEMBLY

SB-508108-902

INDEX NO DE CODE DESCRIPTION DE L.A PIECE

1 E-572 ELECTRICAL BOX 12" X 12" X 4°
2 E-600-190 TRANSFORMER 230-120/12-24
3 E~3016 BASE RELAY

4 E-6012 RELAY 24V. A.C.

5 E-600-46-02 OVERLOAD 2 A.

6 E-600-46-10 OVERLOAD 10 A.

7 E-206043-1 RECEPTACLE 14 FEMALE

8 E-1501 K15 SELECTOR SWITCH ON/OFF

g E-TLUR154 LED
16 E~-103002-26 STOFPER
11 E-11% 116 TERMINAL BLACK 4-18
12 E-115 118 TERMINAL BLACK 4-14
13 E-118 365 BARRIERE D'ISOLANT
14 E-S64 BX CONNECTOR BOX
15 E-PSV-183-S AC CORD 110 V.




0-20-105-77 o by L ey
i V1YY, e, u
on suwve|  F/0Z° 7105 73(0H G qu.&w JILEHZHTS epeted
| _ xog §2med 28q2nD
: 31T13HD3 t Hvd SNOILYD14103dS 1 NOILIYO530
' EHT, . 904_«
2 I Ak [;.p3389
-w. ..:V ?mon.(..m.o
N e L
U B Tt QTR L) =
3 | 2 T i
AT B el ~ 3 $ >
wl = C A . 22ed
) B |~ —EEEg | 2
.ﬁ > 9n3 SRR AL >
5 . _zn.mmmo o>
0> [3orvso)] C . i : : :
w .- : ' T ~
s e i I . APELRLY 204, .
! AT R T 3>
" uV ny . . .. !E.mw. . . _un.«
L. Xayne . . ¥ V N
9. .= . L L - - A9bkyHol ¥ 2
1" Py YA LA - 3> :
> . ELII7C] R W
WL V. 938 . ] . 9 >
. .»Ivg 1 . #
——— = = . - 5> w3
( _ ) . . ATG. |- S vy
) . : [ . |- HML v -
3 A Ewed | o isiain > #
) : . LT 1Y : : .
1t T i mensred . 7§ |\ 2> - o
L _ ere L .
e — e e . H V
.A.O.wm 4
A0¥H0) 3317 , g D R
FIYE TIN0B A T 4
—_— e — o ¥z '1'0
| — I
17 »|© _ r —
. : . © o
_m 1 1T MO E3Mmod IR mw e >
by ? G T 2 8343w |. TSeiRes | Ot ° ©,©
,J_sanu...J I [ Tl 27° W . o o
| | ; ese BoloW 7 : ‘
— - IR J% 1) TW o 3]
1V ¥ ® i o | - ere — ver ‘ \O
T Mo EAmI T MS Q
dwm e Tipe B3pod | . | FO ¥3Mod @19 e
15 4° YT ) ©18 3y oL
118 i 78T TN A = 2| 1@
o 0§19
104 L 00 [
EELAAN Y Aozt

-185-




T Y
@ )
G (
. 8 ,
MACHINE PLUG I:  CI4 @Q
< !
- ( 4
2 U
e QO
ac a:
S
[EA]
V1
= O
Q™
5o
PLUG POWER 5
BOX ¢
¢ 2 A
[+
2]
¢14 E
2
<'{ F Fervy
~3
s
K{
<5 .
< Y MACHINE PLUG 1T =
<4 VHIHETE q frrr | =
4 arik 0‘4 -
P b
o Bl | S — g
gl aRAJEE RED 2 =
P e 2
i~ ——’j ”6> o
L e
- X
12 :
x
|7 52
: [=
O 9
o T
;gl) a
S S
g O
/
[SACHD BUSMD
-126-



wingya hao o,

ZIoc

il LY NN
MYNIHOH 1Y

WIAEBY Pd RO

[ARECH) LI L AL

15010

13ve ¥riyon

»Mioom

SIANIW

Nvd JLADNIEY

WIwpiy nrgiow

IHOLEtAlY

1A TLENYE Lavd

A ye/zl
NO[LLNTHITY _

|

N\

-

L]

=
il

ol 0057 85

coed
qot-t

gy

|27 -



Liste:

Date: 17/@4/89

SR-ABL4-9982

f—-@ial
A= @A

S-@1La7TBTY
A-@14-99382
A—B14—-&7T18
A1 4 =445
ST 3
S-303
A=-305
A-304
A—-5AR
A—EE3

H—@ 24
H=-E52h
H-@86-2
M- A—9F82
Pl 4—-9982
H—{Z4
H=@23

H—ii 44

Listae des produlbts par

(RS IR B

16

inde:

MATN VALVE MINI EIT

Decscription

STREET ELEROQW 1\8"
STREET TEE 1/8

VALVE MOFH T 1N\8 FESTO
valLvE MFH S 1\8 FESTD
SOLEMATD MSFW 2440

VALVE MFH 3 1@9N\32 FESTO
ADAFTOR 1MNB" M.X. t\B" F.
MAILE BRA.TEE 1MN4X1A8" FT
MALE ELEDW 1\AXINE" F.T.
MALE CONNECT (N40DXINBUPT
FLUG LNBUMPET

FILOW COMTROLE 138" F=2ZWAY
HEXIVAYRM EOCE WOCD SCW
ANIZUN L 1NZYMACH SCREW
ANIDHWELD MOUT SE-NR #3241
MUORMT NG FLATE M. VALVE
CEADER BLOC MOUNTING FLAT
214" 1.0, FLAT WASHER
INaY T.D. FLAT WASHER

R e MUT

HE X NYLODE




- 129 -

BOED G 31v0 r\lm%\x ETS] e N SIANIW
710¢ - Qm, - gpRUBRYD
“ON 3lLHvd 2102 : Q%QQK\ m,u\u_\/\.\\ww%m\Q Q.Q%\\,\%\\wm} o08qany
TP ) .
¢ IT13HII \ THYd SHOILVYD141034d5 : NO1LJIHIS30
|
@/ \\ e < X3
" ]
1 " ™
@ —
I
@ @\ =
w8/L X T JAGNITAD 0Z1-210-V ST / \@
W8/T AATYA AVM € 610~V v1 :
AVM INO MOLVNIDV ¥670-v €1
YAQNITAD 13S Tind 4210~V Z1
WZE/0T FATVA AWM € 0SY-H10-V 1T O\
FATVA TTTAN £€20-¥ 0T
JATVA AWM € LL8L-¥TO-Y 6
499 791-V 8
OLAYAY QvAUHL dTVN 780-v [ @\
OIDANNOD MOIND 180~V 9
JOIVINDAY ¥AIL1T4 L1~V g
AATVA TT0TIN 01-£70-V Vi
AANTVA AVM ¥ 7866710~V £
QIONT10S 8T/9-%10-V z
MAANTTAD NIV £005-49S 1
NOTLATIDSAd ON XAANI @@E ﬂ@
=1

LSTT TVIYLLVW N/

SADdId S3d dLSI1




KIT MODIFPFICATION - MINTI KIT

(Kit pour deux (2) machines Duck)

NUMERO UANTTITE DESCRIPTION

MAIN VALVE/F.S. KIT

SB-A14-9982 2 Main Valve Mini Kit
MT-0032-10 2 Full Set Switch
M-0680-79 2 Actuator Opto F.S.
H-066 4 5/16" X 3/4" Shoulder Scw.
H-082-6 2 1/4" - 20 Hex Jam Nut
H-044 12 1/4" - 20 Hex Nylock Nut
H-046A 2 1/4" - 20 X 1" HH Cap Scw.
H-023 70 1/4" I.D. Flat Washer
H-022 12 5/16" I.D. Flat Washer
M-0028-15 2 Opto F.S. Bracket
H-052-C 2 6/32" ¥ 1 1/2" RH. Mach. Scw.
H-086-2 2 6/32" Weld Nut SP-Nr # 241
H-046 4 1/4" - 20 X 3/4" HH. Cap Scw.
L.3. KIT

MT-0032-05 2 Brake Arm Second Latch

v 3-072 2 Sensor Finger Seat/Spring

/ P-20-A 2 Sensor Brake Arm Ens. Spa. Assembly

P-20-10 2 Nylon Bushing
H-014-04 2 19/32" "C* Ring
M-0680-75 2 Retaining Plate Optical Switch
H-046 A 2 1/4%-20 X 1" HH. Cap Slw.
H-023 4 1/4" I.D. Flat Washer
H-044 2 1/4"-20 Hex Nylock Nut
H-052 C 4 6/32" X 1" RH Sock Mach. Slw.
H-086-2 4 6/32" Weld Nut SP-NR #241
H-027 4 3/8* I.D. Spacer Washer
H-027 B 4 3/8" Nylon Spacer Washer

(suite a la page suivante)

- /30 -




KIT MODIFICATIOHN - MINTIT KIT

(Kit pour deux (2) machines Duck)

(Suite)
NUMERO QUANTITE DESCRIPTION
P.5.
M-0680-76 2 Actuator Opto P.S.
M~-0028-20 2 Opto P.S. Bracket
S-680-02 2 Spring 1 5/16" X 5/32"
H-052 M 2 6/32* X 1/2" Flat Head S.H. (Five Pin)
H-052 G 2 6/32" X 1/4" RH. Sock Mach. Scw.
H-052 L 2 6/32" X 3/4" RH. Mach. Scw.
H-072-4 2 #6 X 3/4" RH. Sock Mach. Scw.
H-086 A 6 6/32" Hex. Nut Plated
H-046 A 2 1/4" - 20 X 1" HH. Cap Scw.
H-044 2 1/4" - 20 Hex Nylock Nut
H-023 4 1/4" I.D. Flat Washer
H-052 C 2 6/32" ¥ 1" RH. Sock Mach. Scw.
H-086-2 2 6/32" Weld Nuts SP-NR #241
M-0l1l66 2 1 1/8" 0.D. X 5/16" I.D. Flat Washer
____ STAPPING KIT
E~-660-10 10 Plastic Cable Clips
E-033 6 Plastic Cable Clips
H-072-19 16 #8 X 1/2" RH Sock Truss
E-051 20 T.Y. Wrap Long
ATIR PARTS
A-300 20 Poly. Sleeve 1/4"
A-330 70 Poly. Flo Tubing 1/4" Blue
A-047 4 Hose Clamp 1/8" I.D. CL
A-046 A 2 10/32 Bard Hose 1/8" BFI
MODEL - 100 -
A-309 6 Male Elbow 1/4" X 1/8" PpT.
A-308 2 Male Bra. Tee 1/4" X 1/8" PBT.
A-304 2 Male Connect 1/4" X 1/8" PT.
A-040 2 Street Tee 1/8"
A-310 2 Male Elbow 1/4" X 1/4" PT.
M-0501-15 2

Mounting Bracket for Regulator

- 13/ -



